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54 BB TR S B, INR18650-29HE 3. 6V 2760mAh
Hdu 4 AR Chinese
Name of Sample EX Lithium ion rechargeable cell INRI8650-29HE 3.6V 2760mAh
English
RN 1121060368
Sample No.
%4t $ 5 YL IR FL A T BR 2 3]
Consignor Jiangsu Tenpower Lithium Co., Ltd
XV T A AT PR A T
Manufacturer Jiangsu Tenpower Lithium Co., Ltd
Kol 7 ik B B RnbrvE=F 0D

Test method

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Section 38.3

A G A b T 1)

| T
ilih—/& ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion . Section 38.3
SE SRR e I
A#"" P Tt GAER R A
ppearance Blue Cvlinder plasties film shell
D < A 2
Bz 0 2021-06-18 AL B 2021-07-01 ~ 2021-08-02
Accepted Date Test Date
a5 B T FERALL B PR Bl ; bl s AN FE SR
2L Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Forced discharge
N
GRO, ERER ST AR R T ST/ 19 WPy NI, 3bith 2.
The sample has passed the test items of UN %1 Tes 'nd\:_ iteria
e |ST/SG/AC. 10/11/Rev. 7 Section 38.3 %\
onclusion A 25
\&= oy
3 ;(ﬁiylm 1 2021-0 03
Py ) 45 B g HE i SRechargeable Lithium Cell. / =g
P2
Comment
ik / L&y
Consignor 523000
Siees Post Code
s F A 5‘¥. %4 ﬂ@ﬁ
Approver: "0 ~- = Checker: 7 Compiler:

R%

Title:

FIl & T F2Ufi (Vice chief engineer)




LA T RRAS A PR )
o R E
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1121060368

2/10
-, 5 X 1=~ =3
o | A&RA B LAR WFAERIARELK .
A% R 2R IATRFKT BRLR | KRR | A
Name of Test Standard requirement or The .
No Test Result | Conclusion | Remark
: ltems Clause Number of Standard N
A I CARB R ERAET-
R iy ST/SG/AC. 10/11/Rev. 7 38.3 LU43TL E 1 L
1 Altitud UN Manual of Tu{sl.s and Criteria , See Appendix 1 oy 8
€ ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Passed
simulation cor
WA R Gl b 7
3 1Y ST/SG/AC. 10/ 11/Rev. T 383 X5 T2 WRH 2
%iﬂ“ﬁ }J. o i _ )il
2 Y UN Manual of Tests and Criteria See Appendix 2 kg /
Thermal test  |s1/sG/AC. 10/11/Rev. 7 Section 38.3 Test T2 = Passed :
AT R0 AR TfE T
e MY ST/SG/AC. 10/11/Rev. 7 38.3 1lERT3 W% 3
3 . . UN Manual of Tests and Criteria See Appendix 3 oy
Vibration ST/SG/AC. 10/11/Rev. 7 Section 28.3 Test T3 iR P;]ﬂ(l‘r
P TR it ks e T
N Y ST/SG/AC. 10/11/Rev. 7 38,3 iABeT4 Bk 4
4 S{ITC‘)EER [;\:/V!?}I:U'({‘ of 1’1,:1,;(3 ;:m! Cl‘l:l,m-’iél o |see Arjpendix 4 & H
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Passed
A B CBRI0 RbRofE T
: ST {1&»\1sr/srl.,/m‘:_. ;ru/n/[mi. (7 38.3 BT W% 5 i
JI anua 0 ests and Jiilerta See A)](-,‘Ildix 5 ‘I‘
Exterr.lal short  |s7/56/AC. 10/11/Rev. 7 Section 8.7 Test Pp Passed
circuit T.5 o
WO IE Gt FIbRaE-T
T ) ST/SG/AC. 10/11/Rev. 7 38.3 BUETE W& 6 .
6 Tmpact Ul\‘ﬂdn/u(\! <>1/ Tests .'md (Jrllwrlm g See Appendix 6 kg
?‘]éh(” AC. 10/11/Rev. 7 Section 38.3 Test Passed
A Gl bRl T
W MY ST/SG/AC. 10/11/Rev. 7 38. 3 T8 WA 7
7 , UN Manual of Tests and Criteria See Appendix 7 ﬁ*‘r’é
Forced discharge |s1/s6/Ac. 10/11/Rev. 7 Section 38.3 Test Passec
T.8 o
B This space intentionally left blank
R
8
o BRIE A FRIEHL I :20°C-23°C ; FRIRERE S 2 /%
. ) : A ONYT O - A : s A3 ,.,/(g,/’
Test Environment Ambient temperature:20°C-23C;Ambient humidity:/%
Condition
Ayl IR
ﬁL\U\] N El /
SO Test ltem
n AL
st xir | 24 / HR 4
Subcontracted Test AR E /
Condition Subcontracted | Name Post Code
Laboratory | Mk / &35 :
Address Tel
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F5 1 AR B L AR feit SEARATL
No. Name of Test Items Altitude simulation
5 Bk A TRIEF] Before R G After FERA | FAabE| L
%5 Sample Status RE T 3% . & RE FF35 4,5 | Mass Loss | Residual | %
Sample Mass OoCv Mass ocv OCV  |Other
No. /g A% /g A% /% /% Event
001 | oo EERt | 45.6763 | 4.21 | 45.6756 | 4.20 0. 00 99.76 | o
002 | ilomERR ol 453723 | 421 | 45.3719 | 421 0.00 | 100.00 | o
I Ty g T b 7 1 i it 0 e 3. . L. 0.00 | 100.00 | o
004 | |irom®RL | 46,0662 | 421 | 46.0658 | 4.2 0. 00 100.00 | ©
005 | oirEERR | 45,4750 | 421 | 45.4750 | 4.2 0. 00 100.00 | ©
006 | e rorsrt o {745.4045 | 421 | 45.4950 | 4.21 0.00 | 100.00 | ©
007 | ypayor®hb | 45.5591 | 4.21 | 45.5591 | 4.21 0.00 | 100.00 | ©
008 | jpaomd®l | 45.5218 | 4.21 | 45.5213 | 4.21 0.00 | 100.00 | ©
000 | gnronart CI45.5920 | - 421 | 45,5913 [  4.21 0.00 | 100.00 | ©
010 e 45.6357 | 4.21 | 45.6347 | 4.21 0. 00 100.00 | ©

25CYC Fully charged

j\Tll“;].LThiS space intentionally
A P left blank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 9 IR B LA A

No. Name of Test Items Thermal test

Sl AL S AL N

. . 5B Bef S Aft o

He |  Haks | Befoe LRI S P Y e
%5 Sample Status RE |FFREE RZ FF3&-#, /& | Mass Loss| Residual | 3L £
Samp]e Mass oCcVv Mass OoCV ocVv Other

No. /g A% /g Y % % Event

001 | iersnl . | 45.6756 | 420 | 45.6762 | 4.14 0.00 | 9857 | o

002 | gercEERL 453719 | 421 | 453718 | 414 0.00 | 9834 | o

003 | eiorm®mt | 45.3267 | 421 | 45.3273 |  4.14 0.00 | 9831 | o

004 | oipemEme | 46.0658 | 4.21 | 46.0655 | 4. 14 0.00 | 9834 | o

005 | |ece®Rl | 45.4750 | 421 | 45.4751 | 414 0.00 | 9834 | o

006 | pparom®hd 1454950 | 421 | 45.4944 | 414 0. 00 98.31 | o

007 | ppeoryCeml 455591 | 4.21 | 45.5593 |  4.14 0.00 | 9834 | o

008 | jpaoioEdmb 14552131 421 [ 455212 |  4.12 0. 00 97.86 | ©

009 | jpacrCrEmt 1455913 | 421 | 45.5916 [ 4.14 0.00 | 98.31 | o

010 | jperiml | 45.6347 | 421 | 45.6347 | 414 0. 00 98.31 | o

»» 2[This space intentionally
N PAN Y
AT left blank

Hoi: LR V-IRA DMK R-2RZ F-R2 K 0-LMk. LRA. LK. LA, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 AR B LA )
No. Name of Test Iltems | Vipbration
e | HaRA Lt LR BB A | gk | MaRE | S
%5 Sample Status RZ FROEl RE FF3& %, /& | Mass Loss | Residual | %
Sample Mass ocv Mass oCcv ocv Other
No. /g N /g /v /% /% Event
001 | oy forEml o |45.6762| 4.14 | 45.6761 | 4.14 0.00 | 100.00 | o
002 | jercE®Rt 1453718 4.14 | 453722 | 4.14 0.00 | 100.00 | o
003 | eoie2im o |45.3213| 414 | 45.3275 | 4.14 0.00 | 100.00 | o
004 | oy ro® R 46,0655 | 4.14 | 46.0660 | 4. 14 0.00 | 100.00 | o
005 | |eoor®R8 1454751 414 | 45,4753 | 414 0.00 | 100.00 | o
006 | poverortl o 1454944 | 4.14 | 45.4945 | 4. 14 0.00 | 100.00 | o
007 | ppri oA 1455593 | 4.14 | 45.5593 | 4.12 0.00 | 99.52 0
008 | jaedieERle, |4o 8o B 4.19 -] 45.5202 | 4. 10 0. 00 99. 51 0
009 | jocemery 1455916 | 4.14 | 45.5913 | 4.13 0.00 | 99.76 | o
010 e 45.6347 | 4.14 | 45.6350 | 4. 11 0.00 | 99.28 0

25CYC Fully charged

Lo This space intentionally
\ 23 \
AT left blank

&iE: LR V-RA DA R-E F-RXK 0-L#RkE. LRA. LBIK. LHE LEX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 , AR IR B L AR ik
No. Name of Test Items Skl
1 a2 ~3 A
2 0] Bef ) After -
;}_‘f_;"’ *:f-‘ﬁﬂk?!& R Before R }ﬁ':%’llﬂli %‘Jﬁ%%ﬂ:— -;E\t{’&
B Sample St;us Fe | AReE| AT FF34 9, JE | Mass Loss | Residual | BL%
Sample . Mass ocv Mass oCcVv oCcVv Other
No /g AY /g IV /% /% Event
001 | joemm®®t 456761 | 414 | 45.6768 | 4.14 0. 00 100.00 | ©
002 | o ERe | 453722 414 | 453729 | 4,13 0. 00 99.76 | o
003 | oy ol as2rs | 414 | 453279 | 4014 0. 00 100.00 | o
004 | oye et | 46,0660 |  4.14 | 46.0663 | 4. 14 0. 00 100.00 | o
005 | oy | 45,4753 | 414 | 45.4754 | 413 f 0. 00 99.76 | o
006 | ssrerorarts 1745.4945 | 4.14 | 45.4951 | 414 0.00 | 100.00 | o
007 | sreperornt 1458593 | 413 | 45.5602 | 4.12 0. 00 100.00 | o
008 | ssveperiirit | 46.5212 410 | 45.5219 | 4.08 0. 00 9.51 | o
009 | ssreriri it | 455913 | 413 | 45.5915 | 4.13 0. 00 100.00 | ©
010 | prporeB R 1 456350 | 411 | 45.6358 | 4.11 0.00 | 100.00 | o

. lhis space intentionally
> AN \
J‘ F Lr left blank

&z LR V-RA DMK R-2E F-RK 0-Lk. LRA. LK. LA, LA K.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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